



产品质量证明书

Product Quality Certificate

Tel: +86 21 5830 9368

Fax: +86 21 5081 9492

E-mail: sales@shanghaimetal.com

Cer NO: 18102600012

上海名佳利金属有限公司
SHANGHAI METAL CORPORATION

Date: Oct. 26, 2018

序号 NO.	合同号 Contract No	牌号 GRADE	品名 PRODUCT NAME	规格 SPECIFICATION	重量 WEIGHT (KG)	化学成分 CHEMICAL COMPOSITION (%)										物理性能 PHYSICAL PROPERTIES			
						执行标准 CARRIED STANDARD					GB/T 3280-2015					技术标准 SPECIFICATION		GB/T 3280-2015	
						C	Si	Mn	P	S	Cr	Ni	Cu	N	Mo	抗拉强度 *01 (Mpa)	伸长率 *02 (%)	硬度 *03 (HV)	屈服强度 *04 (Mpa)
1	1810130-8215	301	Stainless Steel Strip	0.11 mm x 14.5 mm x C	107.3	0.104	0.66	0.764	0.028	0.003	16.453	6.766	0.053	0.013	0.036	/	/	603	/
备注: MARK																			
说明: NOTE	<p>1. We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.</p> <p>2. We hereby certify that the material described above has been detected with free irradiation.</p> <p>3. Inspection and gauge measurement: Satisfactory</p> <p>4. The report can only be reproduced in full.</p>														<p>品质负责人 Quality Manager</p> <p><i>James Zhu</i></p> <p>James Zhu</p>				

*01=TENSILE STRENGTH *02=ELONGATION *03=HARDNESS *04=YIELD STRENGTH

文件编号: